
LuLanPanda International Trade Company
    Website: www.lulanpanda.com
    Email: sales@lulanpanda.com

Whats App:+86 18900712357(messages only)
    As a trusted Chinese manufacturer and sourcing partner, LulanPanda delivers high-quality industrial equipment and components at highly 
competitive prices. With over two decades of expertise in producing cone crushers and spare parts, we have established robust partnerships 
with certified factories across China, ensuring both precision engineering and cost efficiency for global clients.

Core Offerings
    •Cone Crushers & Spare Parts: Specialized manufacturing since 2003, offering OEM-compliant solutions.
    •Extended Product Range: Drill bits, electric lifts, and diverse industrial machinery components.
    •Custom Sourcing: Leverage our nationwide supplier network to procure any Made-in-China product tailored to your specifications.

Why Partner With Us?
    ✓ Quality Assurance: Rigorous ISO-compliant production standards.
    ✓ Cost Advantage: Factory-direct pricing with no intermediaries.
    ✓ End-to-End Service: From product development to logistics support.

Let's Collaborate
    Whether you require standard equipment or customized industrial solutions, our team is committed to optimizing your supply chain. 
Contact us today to discover how we can add value to your operations.

Sandvik CS440 Cone Crusher parts list
Part Number Description Weight Packing
442.9663-00 Hydroset cylinder cover 129.15kg

442.9672-00 Piston

442.7166-01 Hydroset cylinder bushing

442.7163-01 Hydroset cylinder

442.7122-01 Piston wearing plate 27.3kg

442.7121-01 Step washer Pt. 24.15kg 370mm * 370mm * 145mm

442.7120-01 Mainshaft step Pt.

442.7167-01 Packing Clamp Plate

442.7112-00 Chevron packing www.LulanPanda.com

873.0111-00 O-ring 44,2x3,0 NBR 70

873.1276-00 O-ring 453x5,7 NBR 70

873.0835-00 O-ring 419,3x5,7 NBR 70

873.0892-00 O-ring 532,26x6,99 NBR 70

853.0119-00 Pin CP 25x60 m6

442.8783-01 Plug

900.2302-00 Plug VSTI R1/2"-ED

840.0672-00 Screw M6S M24x100 8.8 ZP

841.0266-00 Screw MC6S M12x25 8.8 zincpl Pt.

840.0019-00 Screw M6S M8x12 8.8 ZP Pt.

840.0023-00 Screw M6S M8x25 8.8 ZP Pt.

840.0671-00 Screw M6S M24x90 8.8 ZP

847.0124-00 Washer BRB 25x45 ZP

847.0012-00 Washer BRB 8,4x16 ZP

442.9966-901 Pinionshaft housing assembly

442.7506-01 Pinionshaft housing

442.9937-01 Pinionshaft

868.0282-00 Roller bearing

868.0804-00 Roller bearing

442.9684-01 Bearing cover inner

442.7133-01 Bearing cover outer

442.7131-01 Spacer outer 1.47kg

442.7130-01 Spacer inner 1.89kg

442.7134-01 Gasket 236/182x0,8 www.LulanPanda.com

442.7135-01 Gasket t = 0,5 mm

442.7135-02 Gasket t = 0,8 mm

853.0590-00 Spring Pin Prym N 8x28

857.0336-00 Key TK 28x16x110

857.0337-00 Key TK 22x14x95

900.0022-00 Elbow A4 Zn DN20 zinced

900.0655-00 Adapter 3/4"

900.2026-00 Magnetic plug 0606-12

873.0385-00 Seal ring Tredo 20 3/4

855.0108-00 Retaining ring SgA 85

442.7577-01 Oil level plug

873.1208-00 Oil seal ring 130x160x12

442.7578-01 Pipe
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840.0045-00 Screw M6S M12x30 8.8 ZP

840.1063-00 Screw M6S 16x120H 8.8

840.0066-00 Screw M6S M16x40 8.8 fzb

842.0020-00 Screw SK6SS 20x25

845.0009-00 Nut M6M M16 8 FZB

847.0147-00 Washer round 13x24 ZP

873.0779-00 O-ring 84,1x5,7 NBR 70

873.0399-00 O-ring 97.79x5.33

873.0108-00 O-ring 34,2x3,0 NBR 70

442.7136-01 Gasket 0

442.7136-02 Gasket 0

442.7136-03 Gasket 1

840.0071-00 Screw M6S M16x65 8.8 ZP

847.0060-00 Washer TBRSB 17x42

442.7201-00 Cover

853.0464-00 Pin CP 12x30 m6

843.1267-00 Stud screw, SMS1460, M12x45

847.0147-00 Washer round 13x24 ZP

845.0030-00 Lock nut M12 8 ZP 0.02kg

442.7140-00 Arm shield pinionshaft arm 58.8kg

442.7141-00 Arm shield narrow arm 46.2kg

442.7907-01 Boss

442.1955-01 Spacer

840.0634-00 Screw M6S 16x25 8.8

442.7146-01 Bottom shell bushing 108.15kg

442.7107-01 Eccentric wearing plate 24.15kg

900.1412-00 Pipes Pipe KR 3/4"x70

900.0921-00 Swivel branch tee adapter 3/4"

900.0276-00 Round cap Fe Rp

900.0027-00 Elbow A4 Zn DN80 zinced

442.7140-00 Arm shield (pinion shaft arm) 58.8kg

442.7141-00 Arm shield (narrow arm) 46.2kg

452.0243-901 Bottomshell liner kit

442.8794-01 Wearing plate Pt.

442.8798-01 Wearing plate Pt.

442.8797-01 Wearing plate Pt.

442.8796-01 Wearing plate Pt.

442.8795-01 Wearing plate Pt.

452.0239-001 Wearing plate Pt.

452.0238-001 Wearing plate Pt.

442.8799-06 Bar 4-kt 12x60 www.LulanPanda.com

442.8068-01 Eccentric Pt.

442.7142-01 Hub

442.8067-01 Eccentric bushing 20, 25, 30, 36, no keyway 442.8066-01 144.9kg 448mm * 448mm * 552mm

442.7169-00 Ring

840.1157-00 Screw M6S M12x40 10.9 plain

847.0147-00 Washer round 13x24 ZP

442.9609-01 Key Pt.

442.7171-01 Key

841.0025-00 Screw MC6S M12x50 12.9

847.0180-00 Spring washer KBB 13x24 ZP

841.0027-00 Screw MC6S M12x70 12.9 ZP

442.7093-00 Gear and pinion set purchase drawing 134.4kg

442.7106-01 Dust collar inner Pt.

442.7108-01 Seal ring Inner

442.7109-01 Ring

442.7110-01 Locating bar 3.15kg

442.7168-03 Shim

442.7168-01 Shim

442.7168-04 Shim

442.7168-02 Shim

442.7170-01 Gasket

840.0634-00 Screw M6S M16x25 8.8 ZP

840.1281-00 Screw M6S M16x80 8.8 ZP

847.0016-00 Washer BRB 17x30 ZP

841.0019-00 Screw MC6S M10x40 12.9 ZP

442.8093-901 Topshell assembly excluding concave

442.8075-00 Arm shield

442.8078-01 Hose SAE 100 R4

650.0086-11 Hose SAE 100 R1AT 1/4"x650 Pt.

442.8077-01 Dowel pin

912.0114-00 Air Filter P10102 R1/4"

900.0134-00 Bushing 3/8"x1/4

900.2008-00 Bend 3/8 G1/45

900.0652-00 Adapter G 1/4 BxG 1/4

442.8090-01 Fastener

900.0243-00 Socket Rp 1/4 Fe
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900.1030-00 Adapter RI 1/2"-1/4"

900.1262-00 Elbow Adapter G 1/4 BxR 1/4

442.9164-00 Spider cap

442.9036-01 Liner top shell Pt. 72.45kg 708mm * 440mm * 230mm

442.9408-01 Spider bushing 73.5kg 500mm * 500mm * 264mm

442.8075-00 Arm shield

900.0981-00 Plug BSPT 1" hexagon

442.8078-01 Hose SAE 100 R4

650.0086-11 Hose SAE 100 R1AT 1/4"x650 Pt.

442.8077-01 Dowel pin

452.6197-001 Dowel pin www.LulanPanda.com

912.0114-00 Air Filter P10102 R1/4"

900.0134-00 Bushing 3/8"x1/4

900.2008-00 Bend 3/8 G1/45

442.8079-01 WG6000 (SMOOTH) 10x60x250

900.0652-00 Adapter G 1/4 BxG 1/4

442.8090-01 Fastener www.LulanPanda.com

900.0243-00 Socket Rp 1/4 Fe

831.0016-00 Casting compound kg

442.7193-01 Oil seal ring 1.05kg

873.0838-00 O-ring 499,3x5,7 NBR 70

914.0093-00 Lubrication Nipple AH R 1/4"

900.1030-00 Adapter RI 1/2"-1/4"

840.0021-00 Screw M6S M8x20 8.8

840.0079-00 Screw M6S M20x70 8.8 ZP

840.0652-00 Screw M6S M20x90 8.8 ZP

847.0132-00 Washer round 21x36 ZP

847.0165-00 Washer TBRB 21x37 ZP

900.1262-00 Elbow Adapter G 1/4 BxR 1/4

899.0278-00 Protective Cap SW65 2 H20

840.1073-00 Screws M6S 42x220 8.8

442.9530-01 Screw M6S M42x100 ZP

845.0322-00 Nut M6M M42 8 ZP

847.0171-00 Washer BRB 43x80 ZP

442.7117-01 Mainshaft sleeve 42kg 325mm * 325mm * 459mm

442.8333-01 Head nut Inner 16.8kg

853.0119-00 Pin CP 25x60 m6

855.0026-00 Retaining ring SgA 100

442.1297-90 Transport rack www.LulanPanda.com

899.0157-00 Lifting eyebolt

442.7105-00 Head nut with burning ring

442.7115-01 Burning ring

442.7102-01 Dust seal ring Pt. 13.65kg 840mm * 840mm * 175mm

442.7103-01 Retaining ring

442.7117-01 Mainshaft sleeve 42kg 325mm * 325mm * 459mm

442.8333-01 Head nut Inner 16.8kg

442.7524-01 Scraper

853.0119-00 Pin CP 25x60 m6

855.0026-00 Retaining ring SgA 100

840.0069-00 Screw M6S M16x55 8.8 ZP Pt.

840.0071-00 Screw M6S M16x65 8.8 ZP

847.0016-00 Washer BRB 17x30 ZP

442.7523-01 Retainer Pt.

831.0016-00 Casting compound kg

442.1297-90 Transport rack

899.0157-00 Lifting eyebolt www.LulanPanda.com

442.8106-00 Feed hopper complete

442.8105-00 Feed hopper

840.0080-00 Screw M6S 20×80 8.8 ISO 4014

845.0010-00 Nut M6M0 8 ISO 4032

847.0132-00 Washer BRB 21×36 HB 200

442.8080-01 Connection

900.0655-00 Adapter G 3/4 BxG 3/4 B

650.0154-04 Hose SAE 100 R2AT 3/4x1050 Pt.

442.8645-00 Hose protection

442.6908-01 Bushing

873.0390-00 Seal ring Tredo 30

900.0648-00 Adapter G 1 BxG 3/4 B SS-ISO 228/1

873.0386-00 Seal ring Tredo

442.2100-01 Plate 40x8x250

900.0746-00 Clip RSGU D30 11 1100 30/15

840.0013-00 Screw M6S M6x25 8.8 ZP

845.0004-00 Nut M6M M6 8 ZP www.LulanPanda.com

873.0385-00 Seal ring Tredo 20 3/4

900.0810-00 Reducing thread adapter G 3/4 B

900.2291-00 Adapter www.LulanPanda.com

900.2292-00 Measuring nipple G 1/4"
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900.0276-00 Round cap Fe Rp 3/4

442.6635-00 Rubber compression mounting for crusher

845.0387-00 Nut lock ISO 7040 M24 8 FZB

847.0124-00 Washer BRFB 25×45

442.9779-00 Top plate

864.0046-00 Rubber compression mounting SAW 150 B

840.0044-00 Screw M6S12×25

847.0147-00 Washer BRB 13×24

442.9780-00 Fixing plate, lower

442.6635-90 Rubber compression mountings for crusher on subframe

864.0070-00 Rubber compression mounting SAW 150 B

840.0044-00 Screw M6S12×25

847.0147-00 Washer BRB 13×24

442.9780-01 Fixing plate, lower

840.0048-00 Screw M6S 12×45 8.8 ISO 1417

845.0030-00 Nut M6MN 12 8 FZB ISO 7040 0.02kg

879.0359-00 V-belt Pulley 375 MGT 125 10×SPC 84kg

869.0235-00 Bushing MGT No. 125 Di=100

857.0336-00 Key T28×16×110 SMS 2307

442.9951-00 Distance D115/100.5×58

442.7238-01 Washer 2142-50 D120/18×15

847.0016-00 Washer BRB 17×30 HB 200 ISO 7089

840.0065-00 Screw M6S M16×35 8.8 fzb ISO 4017

879.0511-00 V-belt Pulley 355 MGT 125 10×SPC

869.0261-00 Di=80,Bushing MGT No. 125

869.0278-00 Di=85,Bushing MGT No. 125

869.0295-00 Di=90,Bushing MGT No. 125

869.0283-00 Di=95,Bushing MGT No. 125

875.0276-00 2650, standard C-C 767,V-belt SPC 1.05kg

875.0249-00 4500, standard C-C 1693,V-belt SPC

869.0329-00 Bushing QD M100 mm Di=100

442.7238-01 Washer 2142-50 D 120/18×15

847.0016-00 Washer BRB 17×30 HB 200 ISO 7089

840.0067-00 Screw M6S M16×45 8.8 fzb ISO 4017

879.0617-00 V-belt Pulley QD Dy17” 10×8V

869.0338-00 M3-38 Di=3⅜,Bushing QD M3
869.0339-00 M3-38 Di=3⅝,Bushing QD M3
869.0333-00 M3-38 Di=3⅞,Bushing QD M3
879.0625-00 V-belt Pulley QD Dy 19" 10×8V

875.0366-00 1500, standard C-C 1195,V-belt 8V

875.0172-00 1900, standard C-C 1703,V-belt 8V

857.0356-00 Key T 28×16×140 SMS 2307

126.0423-001 Sign product name

126.0444-001 SANDVIK logotype silver 120

126.0383-001 Risk of crushing

885.0249-00 Signs centre of gravity

126.0384-001 Warning flying fragments

126.0385-001 Warning sign read manual

126.5007-01 Identification plate

885.0267-00 Warning sign Danger

885.0262-00 Lifting plate chain,Placed on front and back of both arms inside crusher

442.7110-01 Locating bar www.LulanPanda.com 3.15kg

442.7168-01 Shim t=0.1

442.7168-02 Shim t=0.5

442.7168-03 Shim t=0.7

442.7168-04 Shim t=1.0

841.0019-00 Screw MC6S 10×40 12.9

442.7136-01 Gasket T=0.5

442.7136-02 Gasket T=0.8

442.7136-03 Gasket T=1.5

868.0282-00 Bearing

868.0804-00 Bearing

442.7130-01 Spacer 1.89kg

442.7131-01 Spacer 1.47kg

873.0779-00 O-ring

873.0399-00 O-ring

873.1208-00 Sealing ring

442.7134-01 Gasket

442.7135-01 Gasket

442.7135-02 Gasket

873.0385-00 Sealing Ring Tredo 20

873.0108-00 O-ring

442.7140-00 Pin shaft arm liner 58.8kg

442.7141-00 Narrow arm liner 46.2kg

442.8794-01 Wearing plates

442.8798-01 Wearing plates www.LulanPanda.com
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442.8797-01 Wearing plates www.LulanPanda.com

442.8796-01 Wearing plates www.LulanPanda.com

442.8795-01 Wearing plates

452.0239-001 Wearing plates

452.0238-001 Wearing plates www.LulanPanda.com

442.8799-06 Rod 1312-00 4-kt 12×60

840.0049-00 Screw M6S 12×50 8.8 ISO 4014

847.0059-00 Washer TBRSB 13.5×36 1370

BG00322597 Mainshaft www.LulanPanda.com 1772.4kg

BG00373510 Hydroset cylinder assembly 896.7kg

BG00219579 Cover 15.75kg

879.0812-00 Pulley,V belt 113.4kg

879.0811-00 Pulley,V belt www.LulanPanda.com 106.05kg

879.0810-00 Pulley,V belt 84kg

879.0809-00 Pulley,V belt 93.45kg

879.0496-00 Pulley,V belt 105kg

BG00363948 Cover kit,Assembly 18.9kg

452.6391-901 Bottom shell,Assembly 4760.7kg

452.1634-001 Head centre 1800.75kg 1020mm * 1020mm * 960mm

452.1633-001 Mainshaft 1769.25kg 2312mm * 465mm * 525mm

452.0231-001 CH440 CH440,CS440,Bottom shell 4243.05kg 2040mm * 2040mm * 1060mm

BG00566260 main sh main shaft excluding mantle

BG00566260 head ce main shaft excluding mantle

442.8059-01 Top shell www.LulanPanda.com 5218.5kg

452.0231-001(A) CH440,CS440,Bottom shell

442.8089-01 Mantle 1334.55kg 1160mm * 1160mm * 1150mm

442.8089-02 Mantle www.LulanPanda.com 1334.55kg 1160mm * 1160mm * 1150mm

442.8089-03 Mantle 1334.55kg 1160mm * 1160mm * 1150mm

452.1545-001 Mantle 1006.95kg 1131mm * 1131mm * 1151mm

452.1545-002 Mantle 1006.95kg 1131mm * 1131mm * 1151mm

452.1545-003 Mantle 1006.95kg 1131mm * 1131mm * 1151mm

452.0943-001 Mantle 1267.35kg 1160mm * 1160mm * 1151mm

452.0943-002 Mantle www.LulanPanda.com 1267.35kg 1160mm * 1160mm * 1151mm

452.0943-003 Mantle 1267.35kg 1160mm * 1160mm * 1151mm

442.8070-01 Mantle 1202.25kg 1160mm * 1160mm * 1151mm

442.8070-02 Mantle 1202.25kg 1160mm * 1160mm * 1151mm

442.8070-03 Mantle 1202.25kg 1160mm * 1160mm * 1151mm

452.6766 Mantle Alt. www.LulanPanda.com

442.8115-001 Concave segment, EC 92.4kg

442.8115-002 Concave segment, EC 92.4kg

442.8115-003 Concave segment, EC 92.4kg

452.0274-001 Concave segment, MC 129.15kg

452.0274-002 Concave segment, MC 129.15kg

452.0274-003 Concave segment, MC 129.15kg

452.0273-901 First lower concave, MC 937.65kg

452.0273-902 First lower concave, MC 937.65kg

452.0273-903 First lower concave, MC 937.65kg

442.8099-00 Concave segment, C 112.35kg

442.8099-90 Concave segment, C 112.35kg

442.8099-91 Concave segment, C www.LulanPanda.com 112.35kg

442.8098-00 First lower concave, C 921.9kg 1328mm * 1328mm * 537mm

442.8098-90 First lower concave, C 921.9kg

442.8098-91 First lower concave, C 921.9kg

442.8114-00 First lower concave, EC 995.4kg

442.8114-90 First lower concave, EC 995.4kg

442.8114-91 First lower concave, EC 995.4kg

BG00213813 Mainshaft sleeve

BG00360084 Mainshaft and Mainshaft Sleeve

452.0945-901 CONCAVE RING C, STEPPED 2 14MNCR CS440, MM1223001 835.8kg

452.0945-902 CONCAVE RING C, STEPPED 2 18MNCR CS440, MM1328268 835.8kg

452.0945-903 CONCAVE RING C, STEPPED 2 21MNCR CS440, MM1223002 835.8kg

BG00395495 Sandvik CS440 Top Shell without concave

650.0154-00 Hose Suits

452.6200-001 Arm Shield 255.15kg
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